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Auftraggeber: Alkenz Co., Lid
Client 411-2, Bonsan-ri, Jinyeong-eup, Gimhae, Gyeongsangnam-do, 621-803 R.O.K.

Gegenstand der Priifung:
Test ltem:

Sunscreen Fabric

Bezeichnung:
Identification:

Sunshadow 3000 Series

Anlieferungszustand:

Einwandfrei

Eingangsdatum:

30.07.2007

Delivery condition apparent gocd Date of Receipt
Priifart: Hong Kong

Tesling Location

Priifgrundlage: Flammability

Test Specification.

Prufergebnis:
Test Result

Nach Art und Umfang der durchgefiihrten Prufungen hat der
Priiffgegenstand die oben genannte Priiffgrundlage bestanden.
According to the kind and externt of lests performed the lest item passed the tesi

specification
geprilft! tested by. kontrolliert/ checked by.
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Datun  Name Unterschrift Datum Name Unterschrift
Dalw Name Sigralure Dale Narme Sionsture
Sonstiges! Other Aspects
TUV Reterence No.. 133017821
Abkiirzungen: ok/P = entspricht Priifgrundlage Abbreviations: ok/P = passed
fail /F =  entspricht nichit Priifgrundlage fall’ F = falled
na /N = nichtanwendbar na /N= netapplicabls

Dieser Prufhericht bezieht sich nur auf das o.g. Prufmuster und darf chne Genehmigung der Priifstelle nicht
auszugsweise vervieifaltigt werden, Dieser Bericht berechtigt nicht zur Verwendung cines Prufzeichens.
This test report relales (o the a. m. tes! sample Without permission of the test center this test repart is not pennitied to be
duplicated in extracts This tast report doss nol entitle 1o carry any safety mark an thig or simifar pmdiucts
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Produkte
Products
Test Report No. 13008138 001
TUV Reference No. 133017821
Sample Identification Sunshadow 3000 Series
Material
Test No. Material Locatien
1 Textile / Plastic Beige / White
Flammability
Test result
Test Requested BS 5867-2:1980 + A1 Type B performance requirement
Test Method BS 5438:1989 Test 2A
Test environment Temperature 25°C (Requirement 10° - 30°C)

Pre-treatment
Pre-conditioning
Burner stalus

(Gas used
Burning Method
Bumn Side
Testing Period

Requirement

Observations

Resuit
Conclusion
Pnoto

R.H. 62.8% (Requirement 55£20%)

Air movement less than 0.2 mis

One cycle of waler soaking procedure as specified in BS 5651:1989
24 hours at (65144)% relative humidity and (2042)°C

Herizontal reach of the flame: 21 mm (minimum)

Flame application time. 15 seconds

Commercial Grade Butane

Surface Ignition

Face

03 Aug 2007 - 10 Aug. 2007

No part of any hole nor any part of the lowest boundary of any flame shall
reach the upper edge or either vertical edge of any specimen and thera shall
be no separation of any flaming debris from any specimen

The test specimen in the machine direction and in the cross direction
complies with the aforesaid requirements

Pass

The sample comply with the above standards

<Sunshadow 3000 Series>

- END of Test Report -




